,-Péhnoni:’ Project No.: NCLK-0901

PENMONT ASSOCIATES INC, Report Date: September 26, 2012
CADNSLETING DNGINVEEHRS
Client; Mr. Kevin Earley Project Name: Nicolock Laboratory Tests
Address: Nicolock Paving Stones & Retaining Walls
3025 Fairhill Drive Date Received: August 15, 2012

Collegeville, PA 19426

Date of Compression Testing: September 26, 2012

Unit Specification; ASTM C1491

Unit Designation and Laboratory Number:10- 103079
Description: Concrete Plaza Pavers
24"x24" Plaza Pavers
PO #8357

Summary of Test Results

N Average I Average
Physical Property Sp ?/CIflCa{%Oﬂ Testg Physical Property Speciication Testg
aiues Values
Resuits Results
Net Compressive Strength > 3000 7510  psi Min. Facesheil Thickness (FST) - in.
Gross Compressive Strength 7420 psi Min. Web Thickness (WT) - in.
Density 131.2  pof Equivalent Web Thickness - in.
Absorption <13 91  pof Equivalent Thickness - in,
Ballast Weight 21 it Compressive Net Cross-Secticnal Area 3182 in?
Fiexural Load =350 1473 b Compressive Gross Cross-Sectional Area 32148 in*
Fiexural Strength 535 psi
individual Unit Test Resulfs
) Received W, Cross-Sectional Area Compressive Strength]  Average Average | Average
Sper;"me” Wy Gross Net Max. Load Grgss Net ! Widtg Heigl?t Lengtgh
o ib. i’ in.? b psi psi in. i in.
Compression Tests 4 N/A 31,94 31.87 229710 7190 7200 2.0 2.0 16.0
Reduced Size Units 5 N/A 32.24 31.87 246680 7650 7730 2.0 20 16.0
8 N/A 32.38 31.72 241175 7440 7600 20 2.0 16.0
Average N/A 32.19 31.82 239188 7420 7510 20 2.0 16.0
. Average Average Average Immersed | Saturated | Oven-Dry . .
Spe’j'me” Wit Heigr?t Lengtgh WEW, | Wi W | Wi w,, | Absorption | Density
0. in. in. in. b b b pcf pcf
Absorption Tests 1 2.0 2.0 16.0 2.91 5.25 4.90 9.3 130.7
Whole Units 2 2.0 2.0 16.0 293 5.28 4.95 8.8 131.4
3 2.0 2.0 16.0 2.91 5.23 4.89 9.1 1315
Average 2.0 2.0 16.0 2.92 5.25 4,91 9.1 131.2
. Moisture
) Received Wi, | Average Average Average Gross Flexural . « | Flexural
Specimen W \)’\h’eiﬂgwJ Heigl’?i Lengtgh Area Load | ocentSalid) Content Strength
No. % of total
Flexural Tests e in. in. in. in* in. % absorption psi
Whole Units 1 N/A 10.0 2.1 17.0 170.17 1645 99.9 NIA 585
2 N/A 9.9 2.1 17.0 168.64 1365 99.4 NIA 535
3 N/A 10.0 2.1 17.0 169.66 1410 97.2 N/A 485
Average §6.22 10.0 21 17.0 169.49 1473 98.8 N/A 535

**Received weight determined at the time of uni{ delivery 1o the job site or from units sampled at that time and delivered 1o the
laboratory in sealed containers for meisture content determination.

Remarks: The units were tested according to ASTM C140. This sample meets the absorption, flexural load and compressive strength requirements

of ASTM C1491.
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